

Report No. 0001103451/60 AZ 551158

Test item: One sample of adhesive

Identification: Lignofix D4 1K
Batch:1911686
Date:26.11.2021

Condition at delivery: No claim

Date of delivery: 01.12.2021

Place of testing: Cologne

Test period: 08.12.2021 to 14.12.2021

Test scope: Parameters selected by customer

Test specification: IKEA IOS-MAT-0003 Vers. AA-10899-15 dated 2020-07-06

tested by:

14.12.2021

authorized by:

14.12.2021

Sachverständige(r)/Expert
Signiert von: Ralf Meier

Sachverständige(r)/Expert
Signiert von: Meike Schmidt

Report No.:
Date:

0001103451/60 AZ 551158
14.12.2021

Page 2 of 5

Photo documentation

Picture 1: Lignofix D4 1K



Report No.:
Date:

0001103451/60 AZ 551158
14.12.2021

Page 3 of 5

List of materials

Article	Articlename:
1	Lignofix D4 1K

Mat. No.	Article	Component	Material	Colour
001	1	basic material	adhesive	white

Report No.: 0001103451/60 AZ 551158
Date: 14.12.2021

Page 4 of 5

Results

Formaldehyde

Sample composition	Mat. 001				
Sample No.	551158-001				
Unit	mg/kg				
Formaldehyde	<10				

Limit value: 600 mg/kg Formaldehyde in liquid ready-to-use glue mixture

Report No.: 0001103451/60 AZ 551158
Date: 14.12.2021

Page 5 of 5

Summary of methods

Formaldehyde	Standard: ISO 15373	Issue date: 01.08.01
Method description: Determination of free formaldehyde in polymer dispersions according to ISO 15373 - method A, by photometric determination after aqueous extraction		

Version directory

Version No.	Report No.	List of changes	Date
1	0001103451/60 AZ 551158	First edition	2021-12-14

Only the version last shown in the version directory is valid. The previous version(s) shown in the table lose their validity immediately and must be returned or destroyed by the customer.

----End of report----